
 

1 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

Part list Mortar Mixer 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

REV:20150826 

MM60-MM95  



 

2 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

  
Tanque/Drum 

Pag. 3 

Aspas/Paddle  

Pag. 4 

Chasis/Frame  

Pag. 6 

Gabinete/Hood  

Pag. 8 

Motor/Drive 

Pag. 9 



 

3 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

Tanque/Drum  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

4 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

N° Codigo Code Descripcion Description MM6P MM8P

1 0000BA20824 T175 Balero, 208-24 Ball bearing, 208-24 2 2

2 0200CH01TQ T485 Chumacera Tanque Pivot 2 2

3 0200HN01TQ T486 Espaciador Flinger, 3.00 x 1.47 x .13 2 2

4 TCCS038GAL T114 Tuerca Seg, 3/8" Lock Nut, 3/8" 30 32

5 0218FG02TQ T487 Muñon Trunnion 2 2

6 0218PL03TQ T488 Empaque Sello Seal Ring 2 2

7 0200HN02TQ T551 Sello Tanque Drum Seal 4 4

8 0218FG01TQ T489 Placa Sello Seal Plate 2 2

9 0218AS01TQ T490 Empaque Asbesto Gasket 4-1/2" Dia. 0.06 Thk 2 2

10 TOCD038200 T145 Tornillo Hex, 3/8" x 2" Bolt HexHd, 3/8" x 2" 4 4

11 RNPX038GAL T112 Rondana Plana, 3/8" Washer Plain, 3/8" 10 12

0218LA01TQ T491 Tapa Frontal Tanque MM6P Front Side Channel MM6P 1 *

0225LA01TQ T492 Tapa Frontal Tanque MM8P Front Side Channel MM8P * 1

13 0200CO01TQ T168 Palanca Tanque Dump Lever 1 1

14 TOCD038112 T176 Tornillo Hex, 3/8" x 1-1/2" Bolt HexHd, 3/8" x 1-1/2" 6 6

15 TOCD012112 T595 Tornillo Hex, 1/2" x 1-1/2" Bolt HexHd, 1/2" x 1-1/2" 4 4

0218CO01RJ T493 Rejilla Fija MM6P Grill Fixed MM6P 1 *

0225CO01RJ T494 Rejilla Fija MM8P Grill Fixed MM8P * 1

17 TOCT014112 T552 Tornillo Allen, 1/4" x 1-1/2" Bolt AllenHd, 1/4" x 1-1/2" 14 14

0218CO02RJ T553 Rejilla Abatible MM6P Grill Hinged MM6P 1 *

0225CO02RJ T554 Rejilla Abatible MM8P Grill Hinged MM8P * 1

19 0218PL01TQ T555 Refuerzo Chumacera Tanque (Opcional) Shim- Drum Locator (a/r) (optional) 2 2

20 0000GRH045 T102 Gracera, 45° Grease Fitting 45° 1/8 NPT 2 2

0218LA02TQ T556 Tapa Trasera Tanque MM6P Rear Side Channel MM6P 1 *

0225LA02TQ T557 Tapa Trasera Tanque MM8P Rear Side Channel MM8P * 1

0218CR01TQ T558 Flecha Central MM6P Main Shaft MM6P 1 *

0225CR02TQ T559 Flecha Central MM8P Main Shaft MM8P * 1

0218LA03TQ T560 Tapa Interior Trasera MM6P Rear Drum Filler Plate MM6P 1 *

0225LA03TQ T561 Tapa Interior Trasera MM8P Rear Drum Filler Plate MM8P * 1

24 TOCL038112 T174 Tornillo Cabeza Coche 3/8" x 1-1/2" Bolt Carriage, 3/8" x 1-1/2" 12 12

25 TOCL038200 T562 Tornillo Cabeza Coche 3/8" x 2" Bolt Carriage, 3/8" x 2" 8 8

26 0218PL02TQ T563 Sello Interior Tanque Inner Seal Plate 2 2

0218LA04TQ T564 Tapa Interior Delantera MM6P Front Drum Filler Plate MM6P 1 *

0225LA04TQ T565 Tapa Interior Delantera MM8P Front Drum Filler Plate MM8P * 1

0218PC01TQ T566 Tanque MM6P Drum MM6P 1 *

0225PC02TQ T567 Tanque MM8P Drum MM8P * 1

29 RNRX012GAL T568 Rondana de Presion, 1/2" Washer Spring, 1/2" 4 4

0218KI01TQ T568 Kit Tanque, MM6P Kit, MM6P Drum 1 *

0225KI01TQ T570 Kit Tanque, MM8P Kit, MM8P Drum * 1

27

28

30

12

16

18

21

22

23

Tanque/Drum  

  



 

5 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

N° Codigo Code Descripcion Description MM6P

1 0218FG01AS T571 Aspa Izquierda MM6P Paddle Left 2

3 1000CC01ED T572 Cuña 3/8" x 1-3/4" Key, 3/8" x 1-3/4" 4

4 0218FG02AS T573 Abrazadera Aspa Paddle Cap 8

5 0218FG03AS T574 Aspa Derecha MM6P Paddle Right 2

6 TOCD012300 T481 Tornillo Hex, 1/2" x 3" Bolt, HexHd, 1/2" x 3" 6

7 TCCS012GAL T106 Tuerca Seg, 1/2" Lock Nut, 1/2" 6

Paddle Assembly 

N° Codigo Code Descripcion Description MM6P

7 0218PL01AS T575 Contra Superior Blade Top Small 4

16 0218PL02AS T576 Contra Lateral Blade Side 2

12 RNPX038GAL T112 Rondana Plana, 3/8" Washer Plain, 3/8" 24

13 TCCS038GAL T114 Tuerca Seg, 3/8" Lock Nut, 3/8" 12

16 TOCD038112 T176 Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 12

Steel Blade Kit-Optional

N° Codigo Code Descripcion Description MM6P

7 0200HN01AS T577 Raspador superior Top Wiper 4

8 0218LA01AS T579 Contra superior Blade Top 8

9 0218LA02AS T580 Contra Lateral chico Blade Side Small 2

10 0218HN01AS T578 Raspador Lateral Wiper Side 2

11 0218LA03AS T581 Contra Lateral Blade Side 2

12 RNPX038GAL T112 Rondana Plana, 3/8" Washer Plain, 3/8" 44

13 TCCS038GAL T114 Tuerca Seg, 3/8" Lock Nut, 3/8" 22

14 TOCD038200 T145 Tornillo Hex, 3/8" x 2" Bolt, HexHd, 3/8" x 2" 12

15 TOCD038112 T176 Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 10

Rubber Blade Kit-Standard

Aspas/Paddle ~610550 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

6 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

N° Codigo Code Descripcion Description MM8P

1 0225FG01AS T582 Aspa Izquierda Paddle Left 2

2 0225FG02AS T583 Aspa Derecha Paddle Right 2

3 0218FG02AS T573 Abrazadera Aspa Paddle Cap 8

4 TOCD012300 T481 Tornillo Hex, 1/2" x 3" Bolt, HexHd, 1/2" x 3" 6

5 TCCS012GAL T106 Tuerca Seg, 1/2" Lock Nut, 1/2" 6

6 1000CC01ED T572 Cuña 3/8" x 1-3/4" Key, 3/8" x 1-3/4" 4

Paddle Assembly

N° Codigo Code Descripcion Description MM8P

0218PL01AS T575 Contra Superior Chico Blade Top Small 4

0225PL01AS T584 Contra Superior Blade Top 4

16 0225PL02AS T585 Contra Lateral Blade Side 2

12 RNPX038GAL T112 Rondana Plana, 3/8" Washer Plain, 3/8" 28

13 TCCS038GAL T114 Tuerca Seg, 3/8" Lock Nut, 3/8" 14

15 TOCD038112 T176 Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 14

Steel Blade Kit-Optional

7

N° Codigo Code Descripcion Description MM8P

7 0200HN01AS T577 Raspador Superior Top Wiper 4

8 0218LA01AS T579 Contra Superior Blade Top 8

9 0225PL03AS T586 Contra Lateral Chico Blade Side 2

10 0225HN01AS T587 Raspador Lateral Wiper Side 2

11 0225PL04AS T588 Contra Lateral Blade Side 2

12 RNPX038GAL T112 Rondana Plana, 3/8" Washer Plain, 3/8" 40

13 TCCS038GAL T114 Tuerca Seg, 3/8" Lock Nut, 3/8" 20

14 TOCD038200 T145 Tornillo Hex, 3/8" x 2" Bolt, HexHd, 3/8" x 2" 14

15 TOCD038112 T176 Tornillo Hex, 3/8" x 1-1/2" Bolt, HexHd, 3/8" x 1-1/2" 6

Rubber Blade Kit- Standart

Aspas/Paddle ~610555 

 

 

 

 

 

 

 

 

 

 
 
 

 

 

 

 

 



 

7 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

Chasis/Frame  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

8 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

N° Codigo Code Descripcion Description MM6P MM8P

0218CO01CH T499 Chasis M6P MM6P Frame 1 *

0225CO01CH T50 Chasis M8P MM8P Frame * 1

2 CA03516GAL T482 Cadena Chain Includes Oval Snap Hook 1 1

0000CO01LZ T118 Lanza Militar Horizontal Pintle, Hitch (Horizontal Hole) 1 1

0000CO03LZ T118-V Lanza Militar Vertical Pintle, Hitch (Vertical Hole) 1 1

0000CO02LZ T119 Lanza Cople Bola Horizontal 2" Ball Hitch (Horizontal Hole) opt opt

0000CO04LZ T119-V Lanza Cople Bola Vertical 2" Ball Hitch (Vertical Hole) opt opt

4 SR00036EXT T110 Seguro R 3/16" Towing/Dumping, Lock Hair Pin 2 2

5 TOFN034312 T124 Tuerca NF 3/4" Nut Hex, 3/4" NF 1 1

6 RNRX034GAL T123 Rondana Presion 3/4" Spring Washer, 3/4" 1 1

7 TOFD034312 T122 Tornillo 3/4" x 3-1/2" NF Bolt, HexHd, 3/4" x 3-1/2" NF 1 1

8 0000CR01LZ T121 Perno Lanza Towing Hitch, Lock Pin 1 1

9 0000RF01RJ T166 Puño Control Handle Grip 1 1

10 0000RF02TQ T414 Puño Infantil Idler Handle grip Holder 1 1

11 0200CO01CU T117 Palanca Accionador MM60-MM80 Control Handle MM60-MM80 1 1

12 0200CO01CH T107 Dedo de Bloqueo Towing/ Dumping, Lock Pin 1 1

13 00PE056112 T653 Perno Espirol 5/16" x 1-1/2" Control Handle Lock Pin 5/16" x 1-1/2" 1 1

14 0000RF01CU T192 Resorte Clutch Idler Arm Spring 1 1

15 TOCD012134 T189 Tornillo Hex 1/2" x 1-3/4" Bolt, HexHd, 1/2" x 1-3/4" 5 5

16 0200KI01CU T197-1 Caja Clutch Bearing Clutch Complete 1 1

17 0200CO04CU T197 Caja Clutch Completa Clutch Complete 1 1

18 0200CO02CU T140 Clutch Idler arm Bracket 1 1

0000CO01RD T137 Llanta y Rim Wheel and tire assey 165-80-R13 * 2

0000CO02RD T137-2 Llanta y Rim Wheel and tire Assey 4.8x12 2 *

20 RNPX012GAL T105 Rondana Plana 1/2" Washer Plain, 1/2" 5 5

21 TCCS012GAL T106 Tuerca Seg 1/2" Lock Nut 1/2" 5 5

22 0000RF01CH T109 Resorte Lock Pin Spring 1 1

23 RNPX034GAL T108 Rondana Plana 3/4" Washer Plain, 3/4" 1 1

24 0200KI02RD T129-1 Masa Rim Completa Hub, Assy, 4 Bolt (T136 include) 2 2

0200CO03RD T125-2 Eje Rodada  Axle 1 1

0200CO02RD T225-1 Kit Eje Rodada incluye (T129-1) Axle Assembly (includes T129-1) 1 1

26 0000RF06RD T136-1 Cubre Polvo Masa Rim nuevo
High Speed Wheels Hub, Dust Cap (New 

Style)
2 2

1

3

19

25

Chasis/Frame  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    

 

 

 

 



 

9 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

N° Codigo Code Descripcion Description Qty.

1 0000RF01GA T158 Regaton Shroud Rubber Screw 2

2 0200CO01GA T157 Gabinete Square Shroud assey 1

3 0000RF04GA T195 Push Stop Kill Switch 1

4 0000RF02GA T160 Gancho Cofre Shroud Hook Assy 2

5 RNPX038GAL T112 Rondana Plana, 3/8" Plain Washer, 3/8 10

6 TCCS038GAL T114 Tuerca Seg. 3/8" Lock Nut, 3/8 5

7 TOCD038114 T351 Tornillo Hex 3/8" x1- 1/4" Bolt, HexHd, 3/8 x 1-1/4 5

8 0200KI01GA T193 Push Stop Completo Shroud assy Push stop 1

Gabinete/Hood  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

10 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

Motor/Drive Kit 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

N° Codigo Code Descripcion Description Qty.

1 0200CR01TR T146 Flecha Transmision Transmission Shaft 1" x 7-1/4 1

2 0200TU01TR T205 Buje 1" x 1-5/8" Transmision Bushing 1" x 1-5/8" Transmission 1

3 0000CU01TR T483 Cuña 1/4" x 1-1/4" Transmission Key 1/4 x 1-1/4" 1

4 0200CR04TR T149 Piñon de 12 Dientes Pinion 12TH 1

5 0200FG02TR T151 Engrane de 96 Dientes Bull Gear 96TH 1

6 00CHPI2100 T150 Chumacera Transmision 1"PI Transmission Pillow Block 1" 2

7 TOCD038200 T145 Tornillo Hex 3/8" x 2" Bolt, HexHd, 3/8 x 2 4

8 RNPX038GAL T112 Rondana Plana 3/8" Plain Washer 3/8 8

9 TCCS038GAL T114 Tuerca Seg. 3/8" Lock Nut, 3/8 4

10 0200CC01TR T120 Cuña 3/8" x 2" Bull Gear Key 3/8 x 2 1

0200CU02TR T147 Cuña 1/4 p/Motor 8HP Engine Key for 8HP & 13HP Honda 1/4 1

0200CU03TR T147-1 Cuña 3/16 p/Motor 5HP Engine Key for 5HP Honda 3/16 1

12 0200CR03TR T1002 Flecha Piñon para kit electrico Shaft Pinion 8TH for electric drive opt

POFG3341002R T154
Polea 3-3/4" para motor de 8HP ajuste de 

1"
2 Grooves 8HP Gas Engine Pulley 3-3/4" 1

POFG3340342R T154-1
Polea 3-3/4" para motor de 5.5HP ajuste 

de 3/4"

2 Grooves 5.5HP Engine Pulley 3-3/4" x 

3/4"
1

POFG2120582R T154-3
Polea de motor Electrico 2.5 x 5/8" 

2Ranuras

2 Grooves Electric Engine Pulley 2-1/2" x 

5/8"
1

POFG2120782R T1000
Polea de motor Electrico 2.5 x 7/8" 

2Ranuras

2 Grooves Pulley Electric Engine 2-1/2" x 

7/8"
1

POFG2121182R T1001
Polea de motor Electrico 2.5 x 1-1/8" 

2Ranuras

2 Grooves Pulley Electric Engine 2-1/2" x 1-

1/8"
1

OPCQ038100 T203 Opresor Set 3/8" x 1" 8-13HP Engine Pulley Set Screw 3/8 x 1 2

OPCQ038114 T203-1 Opresor Set 3/8" x 1-1/4" 5.5HP Engine Pulley Set Screw 3/8 x 1-1/4 2

15 TCCN038GAL T410 Tuerca Hex 3/8" Nut, Hex 3/8 2

16 POFG8001002R T153 Polea 8" 2 Grooves Transmission Pulley 8" 1

17 0200PL01FC T152 Rondana Flecha Central 3/16" Central Shaft Washer 3/16 2

0000BNAX37 T155 Banda A X37 Gas Engine Transmission Belt AX37 2

0000BNAX52 T155-1 Banda para motor electrico A X52 Electric Engine Transmission Belt AX52 2

19 TOCD038100 T116 Tornillo Hex 3/8" x 1 NF Bolt, HexHd, 3/8 x 1 NF 2

20 RNRX038GAL T113 Rondana presion 3/8" Spring Washer 3/8" 2

11

13

14

18



 

11 
*When Ordering parts please always specify  the model and serial number of the mixers as a reference. 

Honda 5.5HP
Honda 

8HP
.5-1.5  HP 1-2 HP 3-5 HP

0201PL01MO T165
Canaleta Para motor 

de 5.5HP

5.5 HP Gas Engine Bracket 

Support
2 * * * *

0201PL02MO T484
Canaleta Para motor 

elestrico
Electric Engine Bracket Support * * 2 2 2

TOCD056300 T201 Tornillo Hex 5/16" x 3" Bolt, HexHd, 5/16" x 3" 4 * * * *

TOCD038200 T145 Tornillo Hex 3/8" x 2" Bolt, HexHd, 3/8" x 2" * 4 * * *

TOCD056312 T352
Tornilo Hex 5/16" x 3-

1/2"
Bolt, HexHd, 5/16" x 3-1/2" * * 4 4 *

TOCD038312 T353
Tornillo Hex 3/8" x 3-

1/2"
Bolt, HexHd, 3/8" x 3-1/2" * * * * 4

TCCS056GAL T148 Tuerca Seg. 5/16 Lock Nut, 5/16" 4 * 4 4 *

TCCS038GAL T114 Tuerca Seg. 3/8 Lock Nut, 3/8" * 4 * * 4

RNPX056ESP T198
Rondana Plana 5/16" 

ESP

Plain Washer 5/16 I.D X 3/4 

O.D.
8 * 8 8 *

RNPX038GAL T112 Rondana Plana 3/8" Plain Washer, 3/8 * 8 * * 8

Motor Electrico/ Electric Engine

3

4

5

N° Codigo Code Descripcion Description

Motor de Gas/ Gas 

Engine

2

Tabla B 

 

 

 

 

 

 

 

 

 

 

 

 

 Note: When Your Order a Part Please send the serial number of the serial 

number of the mixer as a reference. 

 

 

 

  

 

 


